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Test Report

Company Name  SHANGHAI PEONY PRINTING INK CO., LTD

shown on Report
Address 2310,

YANGSHUPU ROAD , SHANGHAI

The following sample(s) and sample infor mation was/wer e submitted and identified by/on the behalf of

the applicant

Sample Name

Part No.

Manufacturer Name
Manufacturer Address
Sample Received Date
Testing Period

Test Conducted:

Asrequested by the applicant. For details refer to next page(s)

Offset printing ink products and printing auxiliaries

Please refer to page 4-5

Anhui Huayi Rixin Technology CO., LTD

No. 518 Baochan M ountain Road,Hanshan Economic Development Zone
Mar. 1, 2021

Mar. 1, 2021 to Mar. 5, 2021

nspection & T

Tested by (Uonz 0677 Reviewed by Ta o YT

%/n ,A.m Date Mar. 5, 2021

Chen kaimin
Lab Manager
No. R435555256
at@@ PI biao(Shanghai) Co., Ltd. No.1351, Wanfang Road, Minhang Digtrict, Shanghai, China
&&&w%%§
Inspection & Tesling Services
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Executive Summary:
TEST REQUEST CONCLUSION

GB 6675.4-2014 Safety of toys - Part 4: Migration of certain elements
- Migration of certain elements PASS

*rkkkkkkkxkkx For further details, please refer to the following page(s) ** *****x*xxxx

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com

%

3sting



CTi

Test Report

Report No.  A2210061369101002 Page 3 of 6
GB 6675.4-2014 Safety of toys- Part 4: Migration of certain elements
V¥ Migration of certain elements
Method(s) GB 6675.4-2014 was/were used, and the item(s) was/were analyzed by ICP-OES.
I Result (mg/kg) MDL Limit
— 001 (mgke) | (mglkg)
Soluble Antimony (Sb) N.D. 5 60
Soluble Arsenic (As) N.D. 25 25
Soluble Barium (Ba) N.D. 1000
Soluble Cadmium (Cd) N.D. 75
Soluble Chromium (Cr) N.D. 25 60
Soluble Lead (Pb) N.D. 5 90
Soluble Mercury (Hg) N.D. 25 60
Soluble Selenium (Se) N.D. 5 500
Remark:

MDL = Method Detection Limit

N.D. = Not Detected (<MDL)

mg/kg = ppm = parts per million

Result(s) shown are of adjusted analytical results by subtracting analytical correction factor.

Filter paper was used instead of 0.45um membrane filter in lab testing.
Information Statement: The sample isa mixture of several substances.

Sample/Part Description

001

Black paste

ww.cti-cert.com  E-mail:info@:

t.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com



CTi

Test Report

Report No.  A2210061369101002 Page 4 of 6

Part No.
05-01/03/04/06/08/09/14/15/18/19/20/24/24A/25/27/28/29/30/31/32/36/37/38/39/40/52/53/60/90/92/93/94/95
10-01/03/04/06/07/09/14/15/16/17/20/21/24/27/29/30/31/32/33/36/37/38/39/40/52/53/66/71/80
PWO-03/14/24/29/32/58/59/59A/59B/60/1403/2403/2403A/3203/5202/5202H/5203/5802/5901/5902
90-82/83/90/91/92

94-90 JB90-90 JB94-90
KELE-03/04/06/07/09/14/15/17/21/24/27/29/30/32/36/37/39/40/52/53/55/66/71/035/53S

K L-14/23/24/32/52/0300/0600/1400/1700/1700L/2400/2401/2402/2700/3200/3700/4000/5200/6000/9400/
1400N/2400N/2401N/2402N/3200N/5200N

NPO5-03/06/14/24/27/32/37/40/52/60

AF-03/06/14/24/32/40/52/90/93
05N-1400/1500/2400/2600/2600A/3200/5200/1422/2322/2422/2622/3222/5222/1466/2366/2466/2666/3266/
5266/1400N/2400N/2600N/3200N/5200N

FL PT1000/1100/1300/1400/1500/1600/2000/2700/3200/3700/3900/5200/6000/7000/9000
FTR-03/14/15/26/70
PRS-1400/2300/2400/2600/3200/5200/0366/1466/2366/2466/2666/3266/5266/14G/26G/32G/52G/14M O/
26MO/32MO/52MO/1477/2377/3277/5277
UNE-1400/2400/2600/3200/5200/9400/14N/26N/32N/52N/14R/26R/32R/52R

UNS-14/24/26/32/52

UHG-1400/2400/3200/5200

UN-UBK

65-03/06/07/07B/09/14/16/18/21/23/26/29/30/31/32/34/38/42/42A/42B/50/51/60/92/93/600189
PSE-1400/2600/3200/5200/1422/2622/3222/5222

PPO-0300/1400/2600/3200/4000/5200/9300

JL-14/24]26/28/32/52
PUV-0300/0600/1400/1500/2600/2900/3200/3800/3900/4000/5200/5201/6000/7000/9300/1400L ED/2600L ED/
3200LED/5200LED/4000LED

PMD UV-14/26/32/52/40A/40B

\Z M o, &/
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Photo(s) of the sample(s)

4 15 16 17 18 19

Statement:

1. Thisreportis considered invalid without approved signature, special seal and the seal on the perforation;

2. The Company Name shown on Report and Address, the sample(s) and sampl e information was/were
provided by the applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. Theresult(s) shown inthis report refer(s) only to the sample(s) tested;

4. Without written approval of CTI, thisreport can’t be reproduced except in full;

5. In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

S Vo

*** End of Report ***
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